RAVEN LOW VOLUME PUMP AND MOTOR
REPLACEMENT PARTS

063-0172-271

ITEM DESCRIPTION RAVEN PART # ITEM DESCRIPTION RAVEN PART #

1 Calibrated Pump Assembly 063-0159-898 21 Washer, Lock, Spring 1/4 313-1000-016
2 Shield Assembly 063-0159-658 22 Flat Washer #10 313-2300-008
3 Platform 116-0159-432 23 Pulley 321-0000-309
4 Motor Mount Bracket 107-0171-335 24 Motor Assembly 063-0159-666
5 Modified Shield Assembly 019-0159-425 25 Large Pulley 107-0159-640
6 Pan Head Screw 10-32 x 1/2 311-0007-012 26 Set Screw 6-32 x 1/8 311-0015-335
7 External Tooth Lock Washer #10 313-4000-010 27 O-Ring 219-0003-126
8 Hex Nut 10-32 312-1002-026 28 Pan Head Screw 6-32 x 1/4 311-0004-006
9 Hex Bolt 5/16 x 3/4 311-0052-103 29 External Tooth Lock Washer #6 313-4000-004
10 Washer, Lock Spring 5/16 313-1000-019 30 Small Pulley 107-0159-639
11 Hex Nut 5/16 312-1001-034 31 Cap Screw 4-40 x 1/4 311-0068-003
12 Metering Sensor 063-0159-620 32 Feed Back Motor 063-0159-784
13 Flat Washer 3/8 313-2300-015 33 Vacuum Switch 063-0171-035
14 Strain Relief 318-0001-009 34 Bushing 333-0003-066
15 Dust Seal 218-0159-433 35 Motor Control 063-0172-226
16 Square Key 3/16 107-0159-555 36 Machine Screw 10-32 UNF 311-0002-043
17 Pulley 321-0000-274 37 Nylon Locking Nut 10-32 UNF 312-4000-162
18 Timing Belt 321-0000-310 38 Flat Washer 313-2301-808
19 Hex Bolt 311-0050-201 39 Dome Plug 401-0001-008
20 Flat Washer 313-2300-010
5
/@ |
2
B
2 PLACES)@_/
NUT AND LOCKWASHER
PROVIDED WITH ITEM 12
@Oe~—
F—
|
\
|
o /@
|
|
|
\ -

G8)

4 PLACES

4 PLACES

054-0159-256
06/02 REV. A
SHEET10F1



